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Test Summary
P i 44 PR Tl PR L LD
Product name LiFePO4 Battery
TS A% 12.8V240Ah
Model/Type 12.8V, 240Ah, 3072Wh
[Ekiay ANidE H
Trade mark N/A
ik /
Lithium Content
FE AL KA
Appearance Offwhite
i CBQ Auto and Leisure (Aust) Pty Ltd
Client
ZAE 7k 9, 83 Burnside Road, Stapylton, QLD, 4207
Client Address AUSTRALIA
S CBQ Auto and Leisure (Aust) Pty Ltd
Manufacturer
RN 9, 83 Burnside Road, Stapylton, QLD, 4207
Manufacturer Address | ASTRALIA
P it E R Fith: 8pcs
Quantity of sample Fith: 30pcs
FE g5 ATSP2204078A A-001~A-008
Sample No. ATSP2204078A A-009~A-038
bR i B GRIFARAET M) 5B 1Th, 5538.3711: 4@ Mal & v it

Testing standard

UNITED NATIONS “Manual of Tests and Criteria”, Seventh revised edition
(ST/SG/AC.10/11/Rev.7), Section 38.3: Lithium metal and lithium ion batteries

FAF H -04-

Received date 2022-04-27

A=t ] H

JERENEES 2022-04-28 to 2022-05-24
Test period

#%7F Remark:

TR b, 7 512.8V240Ah, 12.8V, 240Ah, 3072Wh i Y 5 i+ = 3F Bl k., B SHN
ITR26/70-46E, 1% HL:ts HH 22 BOF| 4k RE 3l /7 Fith A IR 2 =) i1l i o

The LiFePO4 Battery, Model 12.8V240Ah, 12.8V, 240Ah, 3072Wh, consists of 4S-52P Cells, Model
ITR26/70-46E, by Anhui LiWeiNeng (EVPS) Power Battery Co., Ltd.

ATSTRF-003-A0

Date Of Version Issued: 2021-06-01
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MR
Test Conclusion
EE) I H 4 8% T TRS) FERS ghie #H/E
Clause Name of test Sample No. Sample Condition Conclusion Remarks
e N = VN N
ATSP2204078B e A
WRIST A 5 BEk L A-001~A-002 First cycle in fully .
38.3.4.1 | TestT.1 Altitude charged states i -
o sim.ulation AR T Pass
ATSP2204078B R sE 4 e
A-003~A-004 | After 25 cycles ending in
fully charged states
N N N
ATSP2204078B WrEarl
SRIAT 2 L R A-001~A-002 First cycle in fully .
38.3.4.2 | TestT.2 Thermal charged states i --
R test B RASTE R Pass
ATSP2204078B R sE 4 e
A-003~A-004 | After 25 cycles ending in
fully charged states
A A TR
ATSP2204078B W
A-001~A-002 First cycle in fully
\n A L v
38343 | L OViT.8 Jial _charged states _ g1 -
Test T.3 Vibration BT R E K Pass
ATSP2204078B R sE 4 e
A-003~A-004 After 25 cycles ending in
fully charged states
A A TR
ATSP2204078B W
A-001~A-002 First cycle in fully
38.3.4.4 RIET.4 phf charged states pliiFuN B
o Test T.4 Shock B HIALE L Pass
ATSP2204078B L e e A
A-003~A-004 | After 25 cycles ending in
fully charged states
H AN TR
ATSP2204078B WsE e
RIGT.5 Sk i A-001~A-002 First cycle in fully .
charged states b BV
38.3.4.5 | Test T.5 External pr— T - --
Shorteireuit | Atgp2204078B %#E;%ﬂﬁﬁlf;ﬁﬁﬁﬁ%m e
Bl 7 fl:
A-003~A-004 | After 25 cycles ending in
fully charged states
= N N
W17 H B ARAR A R
ATSP2204078A 50% K3 R
A-009~A-013 | Atfirst cycle at 50% of B
LA A b the design rated BEER
WIGT.6 H /45 & : v s 26.3mm/
38.3.4.6 Test T.6 capactty M Cylindrical
o Impact/C.rush RS T R Pass yclgll insCa
H,J 1 70 P AR R A 26.3mm in
ATSP2204078A 1150%tK 4 diémeter
A-014~A-018 | After 25 cycles ending at '

50% of the design rated
capacity

ATSTRF-003-A0
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TSGR .
The test results: Pass.

SR H A
Date of issue:

b= o= 0 N
ATSP2204078B oy i)
ST 7 1 A A-005~A-008 Fér;; cycle in fully -
38347 TestT.7 fged stalos B i
Overcharge E- iy TR - Y Pass
ATSP22040788 R A A
A-Q07~A-008 | After 25 cycles ending In
fully charged states
FraB i E
ATSP2204078A HASE A0k
ST 8 AL A-018~A-028 F_irst cycle in fully .
38348 | TestT.8Forced dlschailrged atatas ihid F
discharge iy o T = 1 R Pass
ATSP2204078A th e A 58 4 il
A-029~A-038 After 25 cycles, ending
in fully discharged states
i35 &1/ Test Conclusion:

HiCBO Auto and Leisure (Aust) Pty L ISR Bk s, B 512.8V240Ah, (RIBEESE (R RHRET
MY S-LAEATRR, 5538.3%1: 4 B AT ER 7 e A AT A0 B R 9 R A ek R A R, e
B & Al Y R .
The LiFePO4 Battery, Model 12.8V240Ah, submitted by CBQ Auto and Leisure (Aust) Ply Lid is tested
according to UNITED NATIONS *Manual of Tests and Criteria”, Seventh revised edition
(ST/SG/AC.10/M1/Rev.7), Section 38.3: Lithium metal and lithium ion batteries. The test items are full
items, The sample recelved complies with Specification when Accuracy Method decision rule is applied.

2022-06-13

Hri -

Tested by:

B

Signature:

bulhe

B
Reviewed by:
£F:
Signature:

ATSTRF-003-A0

’ 2

Approved by: | r:

Signature:

Date Of Version Issued: 2021-06-01
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T.1 REEY

Altitude simulation

R TJ7 3%/ Test Method

W MARFE S BE IR N2045°C, KA K S NAK T 11.6kPaff A 55 rh A7 AN/ 64 /N o HAE S 75 DI AT
JEHATARE, JidsHE.

The samples were stored for at least 6 hours at a pressure of 11.6kPa or less and a temperature of
2015°C. The samples were weighed before and after the exposure. The samples voltage was also
determined before and after the test.

R4S 5/ Test Results

FEf g5 MRATE | WARER | FESREY% | WERETHE | WREH | RAHEE% g
Sample No. = () & (5%) | Percentage | & (fX) JE (k) | Percentage | Results
Weight Weight of Weight Voltage Voltage | of Residual
Before After Test Loss Before After Test Voltage
Test (Q) (9) Test (V) (V)
ATSF;E_%%A{WBB 0241805 | 241735 |  0.029 13.67 13.66 99.93 (6) (7)
ATSF;\Z_%%gomB 24175.0 | 241730 |  0.008 13.66 13.65 99.93 (6) (7)
ATSF;\Z_%%WSB 24169.0 | 241645 | 0.019 13.65 13.64 99.93 (6) (7)
ATSF;\Z_%%ZWSB 241095 | 241075 |  0.008 13.66 13.65 99.93 (6) (7)
2/ Result:
(1) Jw¥i/ Leakage
(2) H/ Venting
(3) fiftf4k/ Disassembly
(4) %4/ Rupture
(5) #2K/ Fire

(6) Timiti~ HES. k. . Jokd K/ No leakage, no venting, no disassembly, no rupture and
no fire

(7) T AR TR 56 5T T % FH [1990%/ The open circuit voltage of each cell after testing was greater
than 90%

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T2 BERE
Thermal test

R TJ7%/ Test Method

DRE R AT a0 SRR R ST 5 TRRE, il k.
The samples were subjected to temperature cycling consisting of the following. The samples were weighed
before and after the exposure. The samples voltage was also determined before and after the test.

Ff it 2 A
Samples In

PEREIRETE3070 Bl N _ETF31]7242°C,  FRYERF IR FEX /N
The chamber temperature was raised to 72+2°C within 30 minutes and maintained at
this temperature for X* hours.

Fe IR AE30 0 8 N AR £1)-4042°C,  F 4 e iR B X /Nt
The chamber temperature was reduced to -40+2°C within 30 minutes and maintained
at this temperature for X* hours.

HE AP EIA CRILT10MEH)
Repeat the sequence for 9 additional cycles (total of 10 cycles).

FEdn A8
Samples Out

FEFAONMEM G, T20£5°CHEL T ik fr24 /N, SR IEH & HORAS
After the 10th cycle, store the batteries at ambient temperature 20+5°Cfor 24 hours
prior to examination.

e R R RSN Sl BE ARSI [R] (X)) #2840 R e -
Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
[1] /NS AN FH 678/ Small cells and small batteries: 6 hours

[X] K LA B i 12/ Large cells and large batteries: 12 hours
M 45 R/ Test Results
FE 5 MWRErE | WSS | FEIRR% | WkardE | WS | RARHER | 4
Sample No. & (%) & (%) | Percentage | & (k) & (fk) | Percentage | Results
Weight Weight of Weight Voltage Voltage of residual
Before After Test Loss Before After Test Voltage
Test (9) (9) Test (V) (V)
ATSFE_%%;‘O7SB 24173.5 24170.0 0.014 13.66 13.54 99.12 (6) (7)
ATSF;E%%;WBB 24173.0 | 241645 | 0.035 13.65 13.53 9.12 | (6)(7)
ATSF;\z_%%gwsB 241645 | 241595 |  0.021 13.64 13.53 9919 | (6)(7)
ATSF;\z_%%iwsB 241075 | 24103.0 | 0.019 13.65 13.54 9919 | (6)(7)

2k B/ Result:

(1) Jwii/ Leakage
2) </ Venting

3) 44/ Disassembly

5) i#d-k/ Fire
6
no fire

(2)
3)
(4) %4/ Rupture
(5)
(6)

TR THES . A, ez, Jo#E K/ No leakage, no venting, no disassembly, no rupture and

(7) JF % B A T 560 5 T % H2 IE f990%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0
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T.3 #&3)

Vibration

R TJ7 %/ Test Method

DGRE AR BEAT A0 R IR AR S AT R AT R, R s R
The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The samples voltage was also determined before and after the test.

DURCRE i 2R [ Mb 2 B AE R BN & b o IRBNPAIESZBIERN, PA7THZIGINZE200Hz, SR )5 7LD B2 7HZ 8 — M
W, —MEAFFEAS B BT RS AL IR . DARBBY I — ANy [ s i T AR AR, RN A=A
EAAEEE 7 _EAER20, BT RIS

The samples were firmly secured to the platform of the vibration machine without distorting the sample in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
sample. One of the directions of vibration was perpendicular to the terminal face.

Xt #1450 R/ The logarithmic frequency sweep was as follows:

[] X T HUE AN s 7756 2% T AR DR A1 gn k) B OROIN T P L B 180k 2%, SR G HH IR IR DR 35 7E0.8
2K Cam1.62K) FFIG I B B H KL FI8gn (JF L R50/K2%) , Kdm KAnidE
TRFFLEBgN B 2 S A4 I 220074 2% «

For cells and small batteries: From 7Hz a peak acceleration of 1gn was maintained until 18Hz is
reached. The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurred (approximately 50Hz). A peak
acceleration of 8gn was then maintained until the frequency was increase to 200Hz.

[X] PR HL: 7622 A ORIF1 gn iy S K I FE B B 186 2%, AR S IRIB R FFFE0.8ZK (At
167K FERE AR B B 5 IR IAR2gn B L h25H12%) W S KM B R RF7E
2gn E FIAA G N F2004#2% o
For large batteries: From 7Hz a peak acceleration of 1gn was maintained until 18Hz is reached.
The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurred (approximately 25Hz). A peak acceleration
of 2gn was then maintained until the frequency was increase to 200Hz.

R4 5/ Test Results

B dm s MARFT | MRBER | BEiA% | MRETE | MREE | BRELeEEY% g
Sample No. = () & (7%) | Percentage | & (fK) JE (k) | Percentage | Results
Weight Weight of Weight Voltage Voltage of residual
Before After Test Loss Before After Test Voltage
Test (9) (9) Test (V) (V)
ATSF;\Z_%(())‘}WSB 241700 | 24166.5 0.014 13.54 13.54 10000 | (6)(7)
ATSFE%%‘;WSB 241645 | 241625 0.008 13.53 13.53 10000 | (6)(7)
ATSF;\Z_%‘())‘;WSB 241595 | 241555 0.017 13.53 13.53 10000 | (6)(7)
ATSF;\Z_%gjomB 24103.0 | 24100.5 0.010 13.54 13.54 10000 | (6)(7)

458/ Result:

(1) JWi/ Leakage

2) f-*</ Venting

) fi#t{A/ Disassembly

) %%/ Rupture

) #2K/ Fire

) R EHES. Bk, a3, ikt k/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) T AR T3 56 5T T % FH [1990%/ The open circuit voltage of each cell after testing was greater
than 90%

(

(3
(4
(5
(6

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.4 phii
Shock

R TJ7 %/ Test Method

FEAAHEAT A0S phr It X RE i AR AT J5 BT AR, JRiC . DARRIE O FEEE [ g (F A r s AT i il
B A RO R o BEASRE R EAT T A I 5 o K
The samples were subjected to shock. The samples were weighed before and after the exposure. The
samples voltage was also determined before and after the test. The sample was secured to the testing
machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each sample was
subjected to a half-sine shock as below:

[]

NS UE{H150gn, FkiRrEi6=tb.

For cells: Peak acceleration of 150gn and pulse duration of 6 milliseconds.

[] PNGERUY

W5 50gn, ka1 280,

For large cells: Peak acceleration of 50gn and pulse duration of 11 milliseconds.

[]

NELIHL: BN BUMEDR AR, kRS AL

For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6

milliseconds.

Battery

Minimum peak acceleration

Pulse duration

Small batteries

150gn or result of formula

) 100850
Acceleration (gn) =
mass *

Whichever is smaller

6ms

[X] RHLM: BN FEUIMEIEME, BkrhRRE1 2D,
For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds.
Battery Minimum peak acceleration Pulse duration

Large batteries

50gn or result of formula

) 30000
Acceleration (gn) = [ }

mass *

Whichever is smaller

11ms

FEAS I BURE A ZE = LA 3 B A 2 7 IR 1R D7 TR 22 3 =k, B AEIRIT 23 =y, 3k

K28k

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

Mt 4 5/ Test Results

FE it 2 5 TRAFTRR | WARERR | REMRE% | WkerdE | WREE | RAaHEEY% g
Sample No. 8 (7)) & (7)) | Percentage | £ (fR) & ({k) | Percentage | Results
Weight Weight of Weight | Voltage Voltage | of residual
Before | After Test Loss Before | After Test | Voltage
Test () (9) Test (V) (V)
ATSF22040768 | 241665 | 241665 |  0.000 13.54 13.54 100.00 | (6)(7)
ATSF22090768 | 241625 | 241605 |  0.008 1353 1353 100.00 | (6)(7)
ATSF22090768 | 241555 | 241530 | 0010 1353 13.53 10000 | (6)(7)
ATSF22090768 | 241005 | 241005 |  0.000 13.54 13.54 10000 | (6)(7)
45 91/ Result:
(1) Jw¥i/ Leakage
(2) HE5/ Venting
(3) fi#1A/ Disassembly
(4) %24/ Rupture
(5) #Z-k/ Fire
(6) LiwiR. LHS. ik, a3, ikt k/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) TF % AV 1056 5 T B FL K [1990%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0
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T.5 45055 8%

External short circuit

MR TJ7%/ Test Method

R SIE B SRR E VIS : 57+4°C, S TR LIRS N BEE — B a),
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case:
[] ANEES AN FL i 2 /D B 726/ . Small cells and small batteries: 6 hours.
(X] KHLES A H it 22/ 2 75 12/ . Large cells and large batteries: 12 hours.
SR G R AE GO /0.1 BRUBH 1) B R B [ B BEAT e, L3
The samples were then subjected to a short circuit condition with a total external resistance of less than
0.1 ohm, until:
[] X T RGN B AR BE VR B57+4°C 2 J5 IR FFRLHCIRS 1/ BL L
For cells and small batteries: 1 hour after the external case temperature of sample has returned
to 57x4°C.
[X] X T OR R : A i R TR B T B T e KR T — 2, FFORRRIR T e .
For large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

M 45 5/ Test Results

FE S MAAFT R (PO 5 it (°C) RPN
Sample No. Voltage Before Test(V) Maximum Results
Temperature, °C
ATSP2204078B A-001 13.54 57.9 (4) (5)
ATSP2204078B A-002 13.53 57.8 (4) (5)
ATSP2204078B A-003 13.53 57.8 (4) (5)
ATSP2204078B A-004 13.54 57.7 (4) (5)
451/ Result:
(1) fi#t44/ Disassembly
(2) %4/ Rupture
(3) 2K/ Fire
(4) M5 6/N N R, TR, Toik-k/ No disassembly, no rupture, no fire within 6 hours after the
test

(5) % il AN T 17045 IX %/ The maximum temperature did not exceed 170°C

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.6 EH/HE
Impact/Crush

MR TJ7%/ Test Method

(X]

firdy GEHT BEAANT18Z KM AT L)

Impact (for cylindrical cells greater not less than 18mm in diameter)

W BARE BHE — AP HOGIE P B K — 23168 MNEE, H B H15.8mm0.1mm, K
[EhZEDbom, sHEHRKIAKE (WEPERE) , MEAEST L. K REN
9.1kg+0.1kg P& T-61cm+2.5cmr) & 2, ToBE 4 1 A\ 3 B B T il o 38 BV 00 S5 88 1) SOKTHD
HAHEEE, PRIFIOEE.

A test sample was placed on a flat surface. A 15.8mmz=0.1mm diameter, at least 6¢cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed
across the center of the sample. A 9.1kg+0.1kg mass was dropped from a height of 61cm+2.5cm
at the intersection of the bar and sample in a controlled manner, using a near frictionless, vertical
sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass was oriented 90 degrees from the horizontal supporting surface.

ez e, RIS S P B SR AT 5 BORE R O 10 B4R 15.8mm£0. 1 mm 25 it 32 1
N . B MARER AR .

The test sample was impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of a 15.8mmz=0.1mm diameter curved surface lying across
the center of the test sample. Separate samples were used for each test.

Peie CEH TR 2856, A m/4 0 i A B AR/ N T1 8 = K I R A T o)
Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18mm in diameter)
FEFE A TBAE PN NRI B o 355 H D BB IR, 7238 — N4 B AR B K 2091 BB K /AP
PEEFRELAT, HBIHICLT =MiE il —:
A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of
the three options below has reached:
® i finfr) /715 %13kN+0.78kN;

The applied force reaches 13kNx0.78kN
® R FHEED1002k, Bl

The voltage of the cell drops by at least 100mV; or
®  h AL B R AR 50% LA

The cell is deformed by 50% or more of its original thickness.
AT T B R R 8 AN e B ) — [T e o 4T/ 1 7 R B AP IH SR Tt e o [ TR B A S5 0
2 LT M .
A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell
was crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was
applied perpendicular to the longitudinal axis

DRE Bt — W6 /NI o ARBEAT 1 FLAR I At FH 5 b
The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test

MR 45 5/ Test Results

e WA (B RITEECC) 4R

Sample No. Voltage Before Test (V) Temperature, °C Results
ATSP2204078A A-009 3.294 23.5 (3) (4)
ATSP2204078A A-010 3.307 23.9 (3) (4)
ATSP2204078A A-011 3.290 23.7 (3) (4)
ATSP2204078A A-012 3.302 24.0 (3) (4)
ATSP2204078A A-013 3.295 23.8 (3) (4)
ATSP2204078A A-014 3.293 241 (3) (4)

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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ATSP2204078A A-015 3.296 23.9 (3) (4)
ATSP2204078A A-016 3.294 24.0 (3) (4)
ATSP2204078A A-017 3.306 23.8 (3) (4)
ATSP2204078A A-018 3.290 23.7 (3) (4)

451/ Result:

(1) fi#t44/ Disassembly
(2) # K/ Fire

(3

(4

T 56/ N TefAA, o2 K/ No disassembly, no fire within 6 hours after the test
Tt e il B N 1 7048 FC 2/ The maximum temperature did not exceed 170°C

ATSTRF-003-A0

Date Of Version Issued: 2021-06-01
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T.7 3ERE
Overcharge
MR 7%/ Test Method
A3 ) HHEA PR B KRR 28 70 R RN A i AR L
Batteries were subjected to a charge current of twice the manufacturer’'s recommended maximum
continuous charge current.
e/ IR L %20 1R 58/ The minimum voltage of the test was as follows:
[X] WER ) AR PR L AN I 18V, AR i) e/ 7 F P S ) 5 S e K 7 P, B P ) 79
BUH 22V IR INE
When the manufacturer’s recommended charge voltage is not more than 18V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22V.
[1] IR ZAEA 78 F R S 18V, AN A e/ 78 F RIS R e ] SXhR A8 [ B K 7 i LR .21
When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test was 1.2 times the maximum charge voltage.
MR FE2045°C RIS FE T AT, iI0HFE:24/ Nt
Tests were conducted at ambient temperature 20+5°C. The duration of the test was 24 hours.

it 78 17/ Overcharge Current 240000mA
it 78 Hi i/ Overcharge Voltage 22.0V
kst F/ Test Results
FE g5 HT L (RO MERE R ER (=2 ERP R
Sample No. Voltage Before Test(V) Measured Overcharge Results
Current (mA)

ATSP2204078B A-005 13.66 240000 (3)
ATSP2204078B A-006 13.67 240000 (3)
ATSP2204078B A-007 13.65 240000 (3)
ATSP2204078B A-008 13.65 240000 (3)
4t 1 /Result:

(1) fi#t4k/ Disassembly
(2) #2K/ Fire
(3) MRJ57 KN TEfEIA, Toike K/ No disassembly, no fire within seven days after the test

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.8 BRI
Forced discharge

MR TJ7%/ Test Method

FER RGN, B A SRR 2VIK B FEVR B AT o s e, L LR VR AR R 45 A HES I AR B IR N
3G ) 8 R A f KT H FLA o

Each cell was forced discharged at ambient temperature by connecting it in series with a 12V DC power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

T € H B FEL VAT B BBCAE DN 3K L A B RN D R R BORSRAT B FECS B SR AT R IR [R] (/NN D
NEUE 2 B R IR IR (28

The specified discharge current was obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in amperes).

R4S 5/ Test Results

R TR MatET R (R MulE s (RO ESE
Sample No. Voltage Before Test (V) Voltage After Test (V) Results
ATSP2204078A A-019 2.945 0.125 (3)
ATSP2204078A A-020 2.932 0.036 (3)
ATSP2204078A A-021 2.971 0.014 (3)
ATSP2204078A A-022 2.950 0.098 (3)
ATSP2204078A A-023 2.894 0.003 (3)
ATSP2204078A A-024 2.902 0.064 (3)
ATSP2204078A A-025 2.943 0.070 (3)
ATSP2204078A A-026 2.959 0.016 (3)
ATSP2204078A A-027 2.954 0.012 (3)
ATSP2204078A A-028 2.990 0.077 (3)
ATSP2204078A A-029 2.930 0.002 (3)
ATSP2204078A A-030 2.971 0.030 (3)
ATSP2204078A A-031 2.987 0.169 (3)
ATSP2204078A A-032 2.936 0.014 (3)
ATSP2204078A A-033 2.905 0.009 (3)
ATSP2204078A A-034 2.960 0.067 (3)
ATSP2204078A A-035 2.950 0.037 (3)
ATSP2204078A A-036 2.911 0.002 (3)
ATSP2204078A A-037 2.970 0.037 (3)
ATSP2204078A A-038 2.945 0.091 (3)

# / Result:

(1) f#{A/ Disassembly

(2) #2K/ Fire

(3) MRJE7 RN TMEAE, T k/ No disassembly, no fire within seven days after the test
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MRk 4E FLYb / LIFePO4 Battery (12.8V, 240Ah, 3072Wh)

Figure 1 Front view of battery

Figure 2 Back view of battery
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Figure 3 Side view of cell

Figure 4 Top view of cell

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01



Report No. ATSU220407821 Page 16 of 16

MR A
Photos of Samples

240AH R

HEMAAL VEHEADE Esia TR FCRME  WARMING: DO HOTPLACE UNDERBONHET | CE £
FARAEST 3R DIREHARE (R T =5y
FErME b ETIEADE TIMF -5 5 ¥ o i BLUETOOTHE APF AVAILABLE

o4, y e, 3 -
CHARGE YDLTAGH L r: [cd r 3
EAT OHERGT TURERRT DIMERIHORMS | 0w 1T - -y Baneny anda bl orgTiee

AR ISTHARGE CUREENT 0T WOGIE LT ke A 3 | AeEhibls pharcEs polide e
PULLE CUSSENT 0.3 5iE] [N Loacan s,
CEETPWATITNG o M, BT
waw prere

Figure 5 Battery label
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Important

1. REARLEEPHMEFEE, A3 1= i AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission of ATS
Electronic Technology Co., Ltd.

2. AARE TN BN LA N4 TR
This test report is invalid without the signatures of Approver, Reviewer and Tester.

3. AIME IR

The test report is invalid if altered.

4. AR G RO IE R RE A 5T
The test report is valid for the tested samples only.

5. ARt i LA 5 A MU

Throughout this report a point is used as the decimal separator.

M5l = ARSE T AN T RHA TR 7]
Test laboratory ATS Electronic Technology Co., Ltd.
S = bk JTARA ARSI AR B AL DO K = — S Atk =k, 523852

Laboratory Address 3/F., Building A, No.1, Hedong 3rd Road, Jinxia Community, Changan,
Dongguan, Guangdong, China
S = LT
Laboratory Telephone
S Pk
Laboratory Website
S 2 A
Laboratory Email

+86 769 3897 5958

www.dgats.com

ats@dgats.com



